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he premenstrual syndrome is a common sense one: the
Tcyclic appearance of one or more of a large constellation
of symptoms just prior to menses, occuring to such a degree
that lifestyle or work is affected, followed by a period of time
entirely free of symptoms. Symptoms are believed to the
result from interaction between central neurotransmitters and
normal menstrual hormonal changes. Pharmacologic manage-
ment to support efficacy includes selective serotonin reup-
take inhibitors administered daily or premenstrually and sero-
tonergic tricyclic antidepressants. Anxiolytics and potassium
sparing diuretics have demonstrated mixed results in the liter-
ature. Hormonal therapy is available towards producing ano-
vulation. There is a good clinical evidence for GnRH agonist
with addback hormonal therapy. Oral contraceptive pills prevent
ovulation and should be effective for the treatment of PMS.
Treatment usually begins with lifestyle changes, over the
counter medications. Physicians should be aware of the risks
from many alternative therapies commonly touted in the popu-
lar press.
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0 1. PMS PMDD PMS
Serotonergic antidepressant Anxiolytics Ovulation suppression
Fluoxetine Alprazolam Estrogen/progestin s
Sertraline Buspirone GnRH agonists
Citalopram Danazol
Paroxetine ,
Clomipramine dros-
Venlafaxine .
pirenone
Psychoneuroendogrinology 2003; 28: 43
0 2. PMS
Not evidence based Evidence based 2 00 000 00 00
« Dietary modifications * Calcium supplementation
Restrict salt, caffeine, alcohol 1,200mg/day in divided doses
» Moderate regular exercise o L Tryptophan
6g/day from ovulation to menses
 Stress management « Cognitive behavioral therapy
« Supportive therapy
Psychoneuroendogrinology 2003; 28: 42
spironolactone
’ 6 7
PG syn-
thase
Danazol 200mg
dana-
zol ) )
1,200mg
Rospirenone  spironolactone 3.0mg 48% PMS
ethinyl estradiol 30ug
drospirenone (antiandrogen) 3.0000 00
(antimineralocorticoid) PMS
drospirenone , (sero-
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tonin)  GABA PMS L,

PMS
(selective serotonin reuptake inhibitor,

SSRI) alprazolam

. Alprazolam  benzodiazepine goo g
PMS
75mg
alprazolam
SSRI 60—70%
. SSRI goooood oodd
fluoxetine  sertraline , ,
fluoxetine PMS
. Vitamin B6
20mg  50—100mg , vitamin E 400U ,
L tryptophan 69 vitamin
PMS
4.0000 (relaxation training), ,

, (homeopathic remedy:
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